Iornevatives | rucks Fosecbos! 5/12/20089

(11 Raek

PRODUCTS"

INSTALLATION INSTRUCTIONS
PART #5038 / 5000 SERIES

2003-08 FORD CROWN VICTORIA
Do not attempt to install this product on any vehicle other than the one it is designed for and listed aboval

Barts List
Quantity Description Quantity Description
8 a" PUSHPINS 4 2" LOCK WASHERS
a8 3/8" XK1 1/4"HEX BOLTS 2 " FLAT WASHERS
4 3/87 X 1 3/47T- BOLTS 4 " HEX NUTS
8 3/8" LOCK WASHERS 2 A" HOLE X 2/R" THICK RECTANGLULAR SPACERS
4 3/8" FLAT WASHERS 1 5033AD DRIVER SIDE MOUNTING BRACKET
12 3/8" HEX NUTS 2 50386 SUPPORT BRACKETS
4 3/8" HOLE X 5/16" THICK ROUND SPACERS 1 S038AF PASSENGER SIDE MOUNTING BRACKET
4 2" X 1 2" HEX BOLTS
w

‘ Carefully read all the instructions prior to abtempling to install this product. If you are nof Familiar with using workshop tools or with workshop safety
practices, take the product and vehicle to a skiffed instalier. Go Rhno! Praducls accept no responsibility for any damage or infurfes tha! may resuit

H from the product{s) being incerrectly installed. Before attermpting to install accessories, park the vehicle on fat level ground, apply the emergency
hrake and disconnect the hattery. If instalation requires the use of a jack or [, use only one with the correct load rating for the vehide, follow the
rmanufacturer’s instructions and vse wheel chocks. After installation, check the cperation of all ights and turn signals; penadically check all fasteners

M fortightness. Retighten only foose fasteners as over-tightening snug fasteners can result in breaking or stripping them. Fallure to maintain tightness
of fasteners could resuit in the product detacing itself from the vehicle and possibly jamming wheels etc. This condition could Cause serious personal
badily frjury.

INSTALLATION INSTRUCTIONS:

STEP 1. READ THE INSTRUCTIONS COMPLETELY BEFORE YOU BEEGIN THE INSTALLATION.

QZ=22>3F

STEP 2. BEGIN BY NOTCHING THE DRIVER SIDE
FRONT BUMPER FASCIA. FROM THE CENTER OF
THE BUMPER, MEASURE ALOMNG THE TRIM
CHAMNMEL 13 34" AND 16 34" AND MARK TWO
VWERTICAL LINES. USING A UTILITY KMNIFE CUT
AND REMOVE THE BUMPER FASCIA BETWEEN
THE LINES AS SHOWN.

REPEAT FOR THE PASSENGER SIDE. |::>

STEP 3. REMOVE THE BUMPER FASCIA AND THE PLASTIC RADIATOR AIR. DEFLECTORS FROM THE
VEHICLE.

STEP 4. ON THE DRIVER SIDE, LOCATE THE SECTION OF PLASTIC INSULATOR, WITH THE EXPOSED
RIVET AND BUMPER. BOLT. USING A UTILITY KNIFE CUT ALONG THE SEAMS AND AROUND THE RIVET,
AND REMOVE THE SECTION OF PLASTIC INSULATOR.

STEP 5. LOCATE THE FOUR BOLTS SECURING THE BUMPER TO THE REINFORCEMENT BRACKET. LOOSEN
THE TWO OUTER BOLTS, AND REMOVE THE TWO TOWARDS THE CENTER, AND THE U-NUTS BEHIND THE
BUMPER.

Page I of 3



Pnﬂnucrst" Inm::\:ra.tir.-'l.e :I'rl.u:k. Rach:s';
(i Rack

REVISED
5/12/2009

INSTALLATION INSTRUCTIONS
PART #5038 / 5000 SERIES
2003-07 FORD CROWN VICTORIA

STEP 6. ATTACH 5038BAD MOUNTING BRACKET T —_—
TO THE BUMPER USING THE 3/8" T-BOLTS, £y ,
5/16" THICK SPACERS, AND NUTS.

(FINGER TIGHTEN ONLY!) |:>

STEP 7. POSITION ONE OF THE 5038B SUPPORT
BRACKETS BEHIND THE BUMPER AND ATTACH IT
TO THE TOP OF THE MOUNTING BRACKET USING
THE 3/8" X 1 1/4” BOLTS, WASHERS AND NUTS
AND TO THE BOTTOM USING THE

11" X 114" BOLT, SPACER, WASHER AND NUT.
(FINGER TIGHTEN ONLY!)

STEP 8. TIGHTEN THE FACTORY BUMPER. BOLTS,
AND REPEAT STEPS 6 AND 7 FOR THE

PASSENGER SIDE MOUNTING BRACKET. I:>

Page 2 of 3



CORMHINC] &
Rack=s
Pnapucrsw rnnc\ivative Truck Racks!

(v Rack

REVISED
5/12/2009

INSTALLATION INSTRUCTIONS

PART #5038 f 5000 SERIES
2003-07 FORD CROWN VICTORIA

STEP 9. POSITION THE BUMPER FASCIA ON THE
VEHICLE SO THE MOUNTING BRACKETS
PROTRUDE THROUGH THE CUT QUTS AND
BOTTOM OPENING. ATTACH THE BUMPER
FASCIA TO THE VEHICLE USING THE FACTORY
FASTENERS AND PUSHPINS SUPPLIED. ﬂ

i

STEP 10. TRIM THE RADIATOR AIR DEFLECTORS
TO FIT AROUND THE MOUNTING BRACKETS
AND REINSTALL.

STEP 11. POSITION THE PUSH GUARD TABS ON TOP OF
THE MOUNTING BRACKETS AND THE LOWER LEGS ON THE
OUTSIDE. ATTACH THE PUSH GUARD TO THE MOUNTING
BRACKETS USING THE 3/8" AND 2" FASTENERS. ALIGN
THE PUSH GUARD WITH THE VEHICLE AND TIGHTEN ALL
MOUNTING BRACKET AND PUSH GUARD NUTS AND BOLTS.

FOR TECHNICAL OR WARRANTY INFORMATION CALL:
GO RHINO! Products XtremeRacks QuickRacks
591 W. Apollo St. Brea, CA 92821
(714)255-0420 (888)427-4466 FAX(714)529-5252

Page 3 of 3



